
EUROPEAN COMMISSION

Integrated Pollution Prevention and Control

Reference Document on
Best Available Techniques in

Common Waste Water and Waste Gas
Treatment / Management Systems in

the Chemical Sector

February 2003





Executive Summary

Waste Water and Waste Gas Treatment i

EXECUTIVE SUMMARY

INTRODUCTION

The BREF (Best Available Techniques reference document) on waste water and waste gas
treatment and management in the chemical sector reflects an information exchange carried out
under Article 16(2) of Council Directive 96/61/EC. This Executive Summary – which is
intended to be read in conjunction with the BREF Preface’s explanations of objectives, usage
and legal terms – describes the main findings, the principal BAT conclusions and the associated
[...]
separated
Flow rate fluctuation restrictions to flow rates, dependent on chamber type

Advantages and Disadvantages

Not relevant – essential equipment.

Achievable Emission Levels / Performance Rates

Grit chambers are not installed for environmental protection reasons but as protection for
downstream equipment.

Cross-media Effects

The separated sand has to be discharged or otherwise used, depending on the contamination.

Consumable is the electric energy for the waste water pumps and the air-jet.

The grit chamber, being part of the WWTP, contributes to the emissions of noise and odour for
the main plant, depending on the kind of waste water being treated. Enclosing the equipment
might be necessary.

Monitoring

The necessary waste water flow rate of 0.3 m/s needs to be controlled.



Chapter 3

64 Waste Water and Waste Gas Treatment

3.3.4.1.2 Sedimentation of Solids

Description

Sedimentation – or clarification – means the separation of suspended particles and floating
material by gravitational settling. The settled solids are removed as sludge from the bottom,
whereas floated material is skimmed from the water surface. When the particles cannot be
separated by simple gravitational means, e.g. when they are too small, their density is too close
to that of water or they form colloids, special chemicals are added to cause the solids to settle,
e.g.:

•  aluminium sulphate (alum)
•  ferric sulphate
•  ferric chloride
•  lime
•  poly aluminium chloride
•  poly aluminium sulphate
•  cationic organic polymers.

These chemicals cause the destabilisation of colloidal and small suspended particles (e.g. clay,
silica, iron, heavy metals, dyes, organic solids, oil in waste water) and emulsions entrapping
solids (coagulation) and/or the agglomeration of these particles to flocs large enough to settle
(flocculation). In the case of flocculation, anionic and non-ionic polymers are also used.

The influence of coagulation is shown as an example in Table 3.2 [cww/tm/27]. The removal
levels in this table, however, should not be confused with achievable performance rates of a
treatment technique.

Substance Removal
[%]

Inorganic mercury 70

Cadmium and compounds 98
DDT [1,1,1-trichloro-2,2-bis-(p-chloro-
phenyl)ethane] 75-80

HCB (hexachlorobenzene) 59

Aldrin 100

Dieldrin 50

Endrin 43

PCBs (polychlorinated biphenyls) 30–40

Tributyltin compounds >90

Trichloroethene 36

Perchloroethene 30

Table 3.2: Removal of Waste Water Contaminants under Influence of Coagulation

The sedimentators (or settlers) commonly operated are:

•  sedimentation or flat tanks, either rectangular or circular, both equipped with an appropriate
scraper and of such a size as to provide a necessary residence time of about 1½ to 2½ hours
(see Figure 3.9 as example of a circular tank [cww/tm/4])



Chapter 3

Waste Water and Waste Gas Treatment 65

Figure 3.9: Sedimentation or Settler Tank

•  hopper-bottom tank, with vertical flow, usually not equipped with mechanical sludge
removal system (see Figure 3.10 [cww/tm/132])

Figure 3.10: Hopper Bottom Tank

•  lamina or tube settlers, where plates are used to enlarge the sedimentation surface (see
Figure 3.11 [cww/tm/91]).

The equipment for coagulation and/or flocculation is installed as part of the tank. The need for
rapid mixing with coagulation is fulfilled by:

•  simultaneous dosing of coagulants via multiple injection points
•  preference for plug flow systems, where applicable
•  flash mixer or mixing where the coagulant is added at or before the flash mixer, static

mixers or orifices.

With flocculation, a mixing chamber is added. Picket fence or low-speed mixers are used,
causing hydraulic mixing within the fluid as it flows through the tank. Partial recycling of the
floc back into the flocculator can result in a better floc structure and optimum exploitation of
flocculant.

To ensure optimum settling operation, an upstream oil separation or emulsion decomposition
stage, etc., is normally installed to remove interfering substances.



Chapter 3

66 Waste Water and Waste Gas Treatment

The equipment of the sedimentation facilities needs to be such that there is no waste water
transference into the ground, at least when the tank might contain substances hazardous to
groundwater. Storage facilities for the coagulant / flocculant chemicals and the sedimented
sludge need to be equipped to suit the characteristics of the sludge.

Figure 3.11: Lamina or Tube Settler

Application

Sedimentation is a separation technique widely used for many purposes and usually not used
alone. The main examples are:

•  clarifying collected rainwater from solid content such as sand or dust in a sedimentation
tank

•  clarifying process waste water from inert contents such as sand or comparable particles
•  clarifying process waste water from reaction material such as emulsified metal compounds,

polymers and their monomers, supported by addition of appropriate chemicals
•  separation of heavy metals or other dissolved components after preceding precipitation (see

Section 3.3.4.2.1), often with chemical support, followed at the end by filtration processes
(see Sections 3.3.4.1.4 and 3.3.4.1.5)

•  removal of activated sludge in a primary or secondary clarifier of a biological WWTP (see
Section 3.3.4.3.5), often supported chemically.



Chapter 3

Waste Water and Waste Gas Treatment 67

Application limits and restrictions:

Limits / restrictions
Particle size particles must be large enough to be settleable, otherwise

coagulation and/or flocculation chemicals need to be applied
Presence of volatile
substances

volatile substances need to be avoided because of the long residence
time in the tank (as well as the mixing action when coagulation
and/or flocculation are used) and thus the potential release of VOC

Solid concentration no limits, provided the aqueous phase is still separable
pH (in the case of
coagulation / floccu-
lation)

controlled pH range is essential during operation, otherwise poor
clarification performance

Emulsions stable emulsions cannot be separated and broken by coagulation /
flocculation; preceding emulsion breaking is required

Advantages and Disadvantages

Advantages Disadvantages
•  Simplicity of the installation, and thus not

tending to failure.
•  Removal efficiency can be increased by

addition of coagulation and/or flocculation
chemicals.

•  Unsuitable for fine material and stable
emulsions, even with coagulants and
flocculants.

•  Floc can embed other contaminants that might
cause problems in disposing of the sludge.

Achievable Emission Levels / Performance Rates

When sedimentation is used upstream of subsequent treatment steps, its purpose is to protect
downstream facilities, so its removal efficiency needs to be high enough to achieve that. When
it is used as a final treatment, its performance depends on the properties of the particles to be
removed.

Reported achievable emission levels are:

Parameter
Performance

rate
[%]

Emission
level
[mg/l]

Remarks

60–90TSS <10 1 after final clarifier of central WWTP
Settleable solids 90–95

Heavy metals in particulate form,
see Section 3.3.4.2.1

1 [cww/tm/67c]

TSS can also include particulate organics, i.e. sedimentation will reduce TOC / COD as well, as
long it is present as insoluble solid material. Its removal efficiency, however, depends on the
proportion of solid TOC in total TOC.

Cross-media Effects

Sedimented sludge and skimmed scum, if not suitable to recycle or use otherwise, need to be
disposed of as waste. Depending on the waste water origin, this waste might contain hazardous
compounds to be treated accordingly. These compounds can be carbonates, fluorides, sulphides
or hydroxides (or oxides) of heavy metals, oily scum, etc. and under certain circumstances even
dioxins.

Sources of noise are the pumps that can be enclosed and the sludge / scum removal system.

When the waste water contains odorous substances, it might be necessary to cover the
sedimentation tank – or at least the coagulation or flocculation unit – and to duct the arising



Chapter 3

68 Waste Water and Waste Gas Treatment

waste gas, if necessary, to a treatment system. The necessary equipment – ducts and vents –
probably needs to be provided with an appropriate safety system, e.g. a pressurised nitrogen gas
flow system, to avoid explosion risk.

Consumables can be:

Consumable Amount
53–93  [kg/t oil, solid] 1

Chemicals (coagulant / flocculant) a 0.5–100 [g/m3 waste water] 2

Electric energy [kW] b 0.5–1.5
Nitrogen for inert atmosphere
a organic polymer
b for tank diameter of 25–35 m
1 [cww/tm/96]
2 [cww/tm/128]

Monitoring

The effluent needs to be regularly monitored for solid content, i.e. suspended solids, settleable
solids or turbidity. When chemicals (e.g. coagulants, flocculants) are used to improve the
settling process, the pH needs to be controlled as the main operational parameter.

Economics

Capital costs
[million]

Operating costs

EUR 1.2 a
Sedimentation tank BEF 4.8 b 1

Laminar or tube settler 1 BEF 4 c BEF 20–100 per m3

a per 1000 m3 tank volume
b capacity of 100 m3/h
c capacity of 25 m3/h
1 [cmm/tm/128]

3.3.4.1.3 Air Flotation

Description

Flotation is a process where solid or liquid particles or particulates are separated from the waste
water phase by attaching to air bubbles. The buoyant particles accumulate at the water surface
and are collected with skimmers [cww/tm/4].

Flocculant additives, such as aluminium and ferric salts, activated silica and various organic
polymers, are commonly used to support the flotation process. Their function, besides
coagulation and flocculation, is to create a surface or a structure able to absorb or entrap the air
bubbles.

There are three methods of flotation, distinguished by the way air is added:

•  vacuum flotation, where air is dissolved at atmospheric pressure, followed by a pressure
drop to allow the formation of bubbles

•  induced air flotation (IAF), where fine bubbles are drawn into the waste water via an
induction device such as a venturi or orifice plate

•  dissolved air flotation (DAF), where pressurised air (0.4–0.8 MPa, or 1.0–1.2 MPa for
aluminium compounds) is dissolved into the waste water – or a part of the total waste water
– and subsequently released to form small bubbles.

A typical DAF device is presented in Figure 3.12 [cww/tm/4].



Chapter 3

Waste Water and Waste Gas Treatment 69

Depending on the waste water content, it might be necessary to cover the flotation basin and
duct the exhaust air to a gas abatement device. Facilities are necessary to store the
flocculant/coagulant chemicals and the skimmed material.

Figure 3.12: DAF System:
a) with Recycle, b) without Recycle

Application

Flotation is applied when sedimentation is not appropriate, e.g. when:

•  the particulates have poor settling characteristics (in the case of a poor sludge volumetric
index (SVI), however, there is no advantage over sedimentation)

•  the density difference between the suspended particles and the waste water is too low
•  there is a space constraint at the actual site
•  oil and grease are to be removed.



Chapter 3

70 Waste Water and Waste Gas Treatment

Examples are:

•  in refineries and petrochemical sites as a subsequent treatment downstream of oil separation
and prior to a biological WWTP

•  removal of dyes and pigments from respective production waste water
•  recovering product or raw material, e.g. toluene from toluene/water emulsions

[cww/tm/132], silver halides from production of photographic chemicals, butylthion or
polysilan from waste water streams

•  separation of heavy metals from waste water
•  separation of activated sludge from biological waste water treatment, either after final

clarification [cww/tm/67b] or replacing it
•  thickening of activated sludge from a biological WWTP.

Application limits and restrictions:

Limits / restrictions
Presence of substances foaming detergents need to be excluded
Oil though very efficient to remove free oil from waste water,

gross free oil cannot be handled

Advantages and Disadvantages

Advantages Disadvantages
•  Less volume and thus lower capital costs

required than with sedimentation.
•  Removal efficiency unaffected by changes of

flow rate and thus superior to sedimentation,
see Figure 3.13 [cww/tm/132]

•  Material recovery possible.
•  High separation efficiency, higher dry-matter

content than with sedimentation.

•  Clogging of valves is possible.
•  High potential for odour release, so a cover

normally required.
•  Higher operational costs than sedimentation.

Figure 3.13: Comparison of Separation Efficiency of DAF versus Sedimentation 11

                                                     
11 Insolubles content 90 – 450 mg/l, pressurised water addition for flotation 20 %



Chapter 3

Waste Water and Waste Gas Treatment 71

Achievable Emission Levels / Performance Rates

Parameter Performance
[%]

Emission level
[mg/l] Remarks

90–98 see Figure 3.13
TSS

85–96 1 10–20 1
activated sludge after final
clarifier, input 20–250 mg/l

10–20 ppm 2 refinery, IAF and DAF
treatmentOil

2–10 3 chemical production, after
several APIs

Metal sulphides 95 2 refinery, IAF and DAF
treatment

1 [cww/tm/67b]
2 [cww/tm/131]
3 [cww/tm/93]

COD/TOC are removed to the extent that they are present as solids or a suspension of droplets.

Cross-media Effects

The separated material, if not recyclable, is disposed of as waste. The amount depends on the
material to be removed and the amount of coagulant and flocculant chemicals. Those can be
quite different, according to the respective application of air flotation.

Consumables are:

Consumable DAF-treatment of
activated sludge 1

Air flotation for
refinery waste

water 2

Compressed air a 0.53–0.55

Flocculant dose          mg/l b
                                   kg/t c

0.6–1.2
2.4–4.7

3.7
53-93

Energy [kWh/1000 m3] 20.6
a expressed as compressed air relative to pressurised water [m3/m3]
b flocculant concentration in waste water
c amount of flocculant relative to mass of suspended solid in waste water
1 [cww/tm/67b]
2 [cww/tm/96]

Sources of noise are the pumps, mixer and compressor, which have to be equipped with
adequate noise containment measures.

The release of odorous or other volatile substances – if these are to be expected – can be
prevented by covering the vessel or operating in a closed tank and ducting the exhaust air to a
gas abatement system.

Monitoring

To ensure reliable operation, the turbidity of the effluent has to be monitored for disturbances.
Any foam arising has to be detected in good time. Effluent detection of COD/TOC and TSS is
obligatory.



Chapter 3

72 Waste Water and Waste Gas Treatment

Economics

The costs of a flotation unit vary widely, depending on the purpose:

Flow rate
[m3/h]

Capital costs
[million]

Annual operating
costs [thousand]

DAF / activated sludge 1 1200 DEM 5.0 DEM 800

DAF / refinery 2 300–800 EUR 1.6–1.8 EUR 20–130

IAF / refinery 2 400–820 EUR 0.5–2.1 EUR 55–130

DAF / as decentralised
final treatment 3 50 DEM 4500

DAF 4 100 m3/h
100 m3/day

BEF 40
BEF 4

1 [cww/tm/67b] incl. capital costs, engineering design, civil engineering works, site preparation, etc.
2 [cww/tm/48]
3 [cww/tm/132] total operating costs, incl. chemicals for neutralisation, precipitation and flocculation,
dewatering of flotate, incineration of sludge
4 [cww/tm/128]

Indicative capital and operating costs for a DAF plant are given as relative to the flow rate.
Though these values are not very near the actual figures, they estimate the degree of cost
increase with increasing plant size [cww/tm/92]:

Flow rate
[m3/h]

Capital costs
[GBP, million]

Annual operating costs
[GBP, thousand]

10
100

1000
10000

0.1
0.1
0.5
1.0

10
20–30
50–80

500-800

The cost of flotation, which is the most widespread approach to solid-liquid separation in
decentralised waste water treatment, is lower than that of evaporation or incineration (by a
factor of approximately 10). But the benefits of evaporation and incineration are greater, since
they result in complete disposal of highly contaminated effluent, whereas the precipitation and
flotation processes achieve only partial treatment of a moderately contaminated split stream.
Since the value of this partial treatment is also a subject of some dispute, it remains an open
question whether it is wise to spend DEM 10 per cubic metre of waste water (or DEM 4.5
million per year for a 50 m3/h tributary waste water stream) as operating costs for the
pretreatment of a stream that comprises only a small fraction of the total amount of waste water
from a large chemical plant [cww/tm/132].

Compared with sedimentation, flotation offers considerable advantages in many cases, not only
in water treatment and recovery of valuable materials but also in the separation and thickening
of sludge. As a rule, it leads to a higher dry-matter content of the resulting concentrate. Because
of higher hydraulic load rates and shorter residence times, smaller apparatus volumes are
required as well. This in turn generally implies lower capital costs, albeit at the expense of
higher operating costs. A comparison may yield a space requirement for sedimentation 50 times
greater than that for flotation. On the other hand, energy costs for flocculation / flotation can be
about 50 times greater than for flocculation / sedimentation. Better opportunities exist with
flotation than with sedimentation for control and adaptation to fluctuating operating conditions,
although taking advantage of these opportunities requires the availability of more highly trained
personnel [cww/tm/132].



Chapter 3

Waste Water and Waste Gas Treatment 73

3.3.4.1.4 Filtration

Description

Filtration describes the separation of solids from waste water effluents passing through a porous
medium. Filters typically require a cleaning operation – backwashing – with reverse flow of
fresh water and the accumulated material returned to the sedimentation tank (Section 3.3.4.1.2).

Commonly used types of filter systems are, e.g.:

•  the granular-medium filter, or sand filter, which is widely used as a waste water treatment
device (the medium of sand filters need not be literally sand), mainly used with low solid
content

•  the gravity drum filter, used for sewage treatment and removal of activated sludge flocs, its
efficiency dependent on the screen fabric

•  rotary vacuum filter, well-suited to precoat filtration, which is used for oily sludge
dewatering and slop de-emulsification

•  membrane filter (see Section 3.3.4.1.5)
•  the belt filter press, which is largely used for sludge dewatering, but also for liquid/solid

separation operations
•  filter presses, which are usually used for sludge dewatering, but also for liquid/solid

operations, suitable for high solid content.

Sand filters consist of a granular-medium filter bed with either downward or upward flow. The
filter bed can be mono- or multi-medium. The operation can be semi-continuous – filtration and
backwashing occur sequentially – or continuous – filtration and backwashing operate
simultaneously. The main difference between the two operation modes is:

•  semi-continuously operated sand filters are run up to turbidity breakthrough, when the solid
content in the effluent starts to increase, or to limiting headloss

•  continuously operated sand filters have no turbidity breakthrough or terminal headloss.

Sand filters work either by the force of gravity or an applied pressure force. Examples are given
in Figure 3.14 [cww/tm/4] for the conventional downflow multi-medium, gravity-flow filter and
in Figure 3.15 [cww/tm/4] for the pressure filter.

Drum filters consist of a cylinder on which the filtration surface is wrapped. They are either
operated as a gravitational drum filter that can be charged on the inside or the outside, or as a
rotatory vacuum filter with the inside or outside of the drum enclosed and connected to a
vacuum pump. The filter cake is removed from the drum by different means. An example is